Spen.:trum Research & Reference No.: AO8061006

L%st;ggj;gbti:;cé Report No.: FCCA08061006

i@y Shan-Tong Li, chung-Li| TEST REPORT |Fccip: VHVBTVM1000
City, Taoyuan, Taiwan Page:1 of 53

Date : Jun. 30, 2008

Product Name: Bluetooth Mouse
Model Number: VM-1000
Applicant: Vencer Co., Ltd.

20F-1, No.77, Sec.1, Hsin Tai Wu Rd., Hsi Chih, Taipei
Hsien, Taiwan, R.O.C.
Date of Receipt: Jun. 10, 2008
Finished date of Test: Jun. 27, 2008
Applicable Standards: 47 CFR Part 15, Subpart C
ANSI C63.4:2003
FCC Public Notice DA 00-705(March 2000)

We, Spectrum Research & Testing Laboratory Inc., hereby certify that one sample of
the above was tested in our laboratory with positive results according to the
above-mentioned standards. The records in the report are an accurate account of the
results. Details of the results are given in the subsequent pages of this report.

Checked By SZ-*“*-' U)mﬂ/ , Date: I‘v-- 3, )*-‘(P

(Shunm Wang U

Approved By : =N ) Date: 2 V30 /MZPOC)
7 7

( Johnson Ho, Director)

mv&@g

Lab Code: 200099-0



Spectrum Research & Reference No.: A0O8061006

L%st:rsg_%gbtirl]gcé Report No.: FCCA08061006
i shan-Tong Li. Chung-Li| TEST REPORT |Fccib: VHVBTVM1000
City, Taoyuan, Taiwan Page:2 of 53

Date : Jun. 30, 2008

TABLE OF CONTENTS

1. DOCUMENT POLICY AND TEST STATEMENT ..ot 4
1.1 DOCUMENT POLICY ...t nisssss s nsssss s s ssnssss s e 4
1.2 TEST STATEMENT ..ot 4
1.3 EUT MODIFICATION ...t nnnsssss s sssssss s s sssnsss e s 4
2. DESCRIPTION OF EUT AND TEST MODE ........... e 5
2.1 GENERAL DESCRIPTION OF EUT.......oooiciiimmmmrrrrrrnnsssssns s nssssssss s s 5
2.2 DESCRIPTION OF SUPPORT UNIT.....cooiiiimmmriinrrsnss s s sssssesnns 5
2.3 DESCRIPTION OF TEST MODE ........ccciiiiternnnrrn s ssss s snsssse s 6
3. DESCRIPTION OF APPLIED STANDARDS ......... e 6
4. TECHNICAL CHARACTERISTICS TEST ......cccoiiiirrrrrereeeeeses s 7
4.1 CHANNEL SEPARATION TEST ....cotiiiiiiiiiiienirrrrsssssss s ssssssss s 7
T B T I T 1 O 7
4.1.2 TEST EQUIPMENT ...ttt ssssss s sssss s 7
4.1.3 TEST SET-UP....eiiiretri s ans s e 7
4.1.4 TEST PROCEDURE.........ooi ittt ssssss s s 7
4.1.5 EUT OPERATING CONDITION ......ccocoimiimmiinnnrr s sss s sssssss s sssne e 8
4.1.6 TEST RESULT ...ttt ssasss s s 8
4.2 20DB BANDWIDTH ...t as s s 12
s O I | | I 12
4.2.2 TEST EQUIPMENT ...t ss s as e 12
4.2.3 TEST SET-UP....errntrrrr s ssss s ssss s s s 12
4.2.4 TEST PROCEDURE........iiiiiittrnsnnr s s 12
4.2.5 TEST RESULT ..ottt ssss s ssss s s s 13
4.3 QUANTITY OF HOPPING CHANNEL TEST ......cccocmimininirrnnsnnennssse s 16
L 2Ry I | 16
4.3.2 TEST EQUIPMENT ...t sss s nas s 16
4.3.3 TEST SET-UP....rrintinrr s sssss s ssss s s s 16
4.3.4 TEST PROCEDURE........iiiriitir s s 16
4.3.5 EUT OPERATING CONDITION ......cooiiiiimmrrrrrrinssssnrs s nssssssss s 16
4.3.6 TEST RESULT ...ttt sss s s s s 17
4.4 TIME OF OCCUPANCY (DWELL TIME).....cccocmmmrriiinniisnsnnrssssnnnsssssssss e 18
T I T | O 18
4.4.2 TEST EQUIPMENT ..o ssss s 18
4.4.3 TEST SET-UP....iiiiiiiii s sss s s s ann e 18
4.4.4 TEST PROCEDURE.........o ottt ssss s 18
4.4.5 EUT OPERATING CONDITION .......ccoiiiiirrinnnrr s ssss s sssss s snnes 18
4.4.6 TEST RESULT ...ttt sssss s sssss s s s 19
4.5 PEAKPOWER TEST .....ccocciiiiiitmiriisrri s s ssssss s ssssssss s sssssnsees 21
LR 0 | 21
4.5.2 TEST EQUIPMENT ...t ssn s ss s s 21

4.5.3 TEST SET-UP....erittrrnrr s ssss s asss s s s 22




Spectrum Research &

Testing Lab., Inc.

No. 101-10, Ling 8,

iy Shan-Tong Li, Chung-Li
City, Taoyuan, Taiwan

TEST REPORT

Reference No.: A0O8061006
Report No.: FCCA08061006
FCCID: VHVBTVM1000
Page:3 of 53

Date : Jun. 30, 2008

4.5.4 TEST PROCEDURE.........o ottt 22
4.5.5 EUT OPERATING CONDITION .......cccoeiiiiimrinnirr s ssssss s nssnnns 22
4.5.6 TEST RESULT ...ttt sssss s sass s s 22
4.6 BAND EDGE TEST ......oo it ssss s ssss s ssass s s ssssne s 26
L 2R 0 | 26
4.6.2 TEST EQUIPMENT ...t ss s s 27
4.6.3 TEST SET-UP.....oirisrrrrn s ssss s aass s s s 28
4.6.4 TEST PROCEDURE........iiiriitir s s 29
4.6.5 EUT OPERATING CONDITION ......cooiiiiiimmmrrrcninssssss s nnnssssssss s 29
4.6.6 TEST RESULT .....ooomiiiir s ssn s s ass s s 29
4.7 FUNDERMENTAL & SPURIOUS RADIATED EMISSION TEST ........ccooemmreernnnne 32
L 0 0 | 32
4.7.2 TEST EQUIPMENT ..o asss s 33
4.7.3 TEST SET-UP....iiiiiiiiiiirsnr s sss s s as s s ans e 34
TEST SET- UP (1GHZ - 25GHZ)........ouumiirriiiiiinnnrrrr s nsssss s 35
4.7.4 TEST PROCEDURE........iii ittt s 36
4.7.5 EUT OPERATING CONDITION ......cooiiiiimmmrrrrinnsssssss s nsssssssss s 36
4.7.6 TEST RESULT ...t ass s s ass s s 37
5. ANTENNA APPLICATION ... sssss s ssssss s s 48
5.1 ANTENNA REQUIREMENT ...t nsssssss s ssssssss s s s 48
5.2 RESULT ...t s e e 48
6. PHOTOS OF TESTING ......coociiiriiinnmirinssre s s sss s ssss s s sssnss s 49

7. TERMS OF ABBREVIATION




Spectrum Research &

Testing Lab., Inc.

No. 101-10, Ling 8,

iy Shan-Tong Li, Chung-Li
City, Taoyuan, Taiwan

TEST REPORT

Reference No.: A0O8061006
Report No.: FCCA08061006
FCCID: VHVBTVM1000
Page:4 of 53

Date : Jun. 30, 2008

1. DOCUMENT POLICY AND TEST STATEMENT

1.1 DOCUMENT POLICY

The report shall not be reproduced except in full, without the written approval of SRT

Lab, Inc.

The report must not be used by the client to claim product certification, approval, or
endorsement by NVLAP, NIST, or any agency of the Federal Government.

1.2 TEST STATEMENT

1.3 EUT MODIFICATION

No modification in SRT Lab.

The test results in the report apply only to the unit tested by SRT Lab.
There was no deviation from the requirements of test standards during the test.

AC power source, 120 VAC/60 Hz, was used during the test.
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2. DESCRIPTION OF EUT AND TEST MODE

2.1 GENERAL DESCRIPTION OF EUT

Product Bluetooth Mouse
Model No. VM-1000

Power Supply DC 3.7V, 400mA

Frequency Band

2400-2483.5 MHz

Number of Channel 79
Channel Spacing 1 MHz
Rated RF Output Power 0 dBm
Modulation Type GFSK

Bit Rate of Transmission 2.1Mbp/s
Mode of Operation Duplex.
Antenna Gain 2 dBi
Operating Temperature Range [-10 ~ 55 °C
Channel Bandwidth 1 MHz
Antenna Type PCB Printing
Duty Cycle 50 %

Carrier Frequency

2402-2480 MHz

NOTE :

For more detailed information, please refer to the EUT’s specification or user’s manual provided by

manufacturer.

2.2 DESCRIPTION OF SUPPORT UNIT

The transmitter part of EUT was tested with a PC system and configured by the
requirement of ANSI C63.4. All interface ports were connected to the appropriate support

units via specific cables. The support units and cables are listed below.

. FCC
N Devi Bran M | |
o evice and odel # ID/DoC Cable
. 1.8m unshielded power cord
1 [Monitor Samsung PG171S DOC 1 5m shielded data cord
2 |Keyboard IBM SK-8820 DOC 1.5m unshielded data cord
3 |Mouse Logitech M-S34 DZL211029 |[1.5m unshielded data cord
4 |[PC ACER Aspire T650 |DOC 1.8m unshielded power cord
1.8m unshielded power cord
5 |Modem ACEEX DM-1414 DOC 1.5m shielded data cord
, STYLUS 1.8m unshielded power cord
6 |Print EPSON C20SX boc 1.5m shielded data cord
7 |Dongle ASUS WL-BTD202 [DOC NA
NOTE : Forthe actual test configuration, please refer to the photos of testing.
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2.3 DESCRIPTION OF TEST MODE

Sixteen channels are provided by EUT. Three channels of lower, medium and higher
were chosen for test.

Channel Frequency (MHz)
0 2402
39 2441
78 2480

NOTE :

1. Below 1 GHz, the channel 0, 39 and 78 were pre-tested in chamber. The channel 79, worst case one,
was chosen for conducted and radiated emission test.

2. Above 1 GHz, the channel 0, 39 and 78 were tested individually.

3. DESCRIPTION OF APPLIED STANDARDS

The EUT is a kind of wireless product and to be connected with a PC system for normal
use. According to the specifications provided by the applicant, it must comply with the
requirements of the following standards:

47 CFR Part 15, Subpart C

ANSI C63.4: 2003

Public Notice DA 00-705 (March 2000)

All tests have been performed and recorded as the above standards.
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4. TECHNICAL CHARACTERISTICS TEST
4.1 CHANNEL SEPARATION TEST
411 LIMIT

FCC Part15, Subpart C Section 15.247(a)(1). Frequency hopping systems shall have
hopping channel carrier frequencies separated by a minimum of 25 kHz or the 20 dB
bandwidth of the hopping channel, whichever is greater.

Frequency Range (MHz) Limit(kHz)
902-928 >25kHz
2400-2483.5 >25kHz
5725-5850 >25kHz

41.2 TEST EQUIPMENT

The following test equipment was used during the radiated emission test :

Equipment/ Specifications | Manufacturer Model#/ Due Date of Cal. &
Facilities P Serial# Cal. Center
ROHDE & FSP40/ SEP. 2008
SPECTRUM 9kHz-40GHz SCHWARZ 100093 ETC

NOTE: The calibration interval of the above test equipment is one year and the calibrations are traceable
to NML/ROC and NIST/USA.

41.3 TEST SET-UP

Spectrum
EUT

The EUT was connected to a spectrum through a 502 RF cable.

41.4 TEST PROCEDURE

The EUT was operating in hopping mode or could be controlled its channel.
Printed out the test result from the spectrum by hard copy function.
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41.5 EUT OPERATING CONDITION
1. Set the EUT under transmission condition continuously at a specific channel

frequency.

2. The EUT was set to the highest available power level.

41.6 TEST RESULT

Temperature: 25°C Humidity: 64%RH
Spectrum Detector: PK Tested by: Shunm Wang
Test Result: PASS Tested Date: Jun.24,2008
Channel Channel Separation Minimum
Number Frequency Read Value Limit(20dB Bandwidth)
(MHz) (kHz) (kHz)
0 2402 1000 25
39 2441 992 25
78 2480 1004 25
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4.2 20dB Bandwidth

421 LIMIT
Limit(kHz)
Frequency | Quantity of
Range (MHz)| Hopping 50 25 15 75
Channel
902-928 <250 >250 NA NA
2400-2483.5 NA NA >1000 <1000

4.2.2 TEST EQUIPMENT

The following test equipment was used during the test:

Equipment/ Sy Model#/ Due Date of Cal. &
e Specifications | Manufacturer .
Facilities Serial# Cal. center
ROHDE & FSP40/ SEP. 2008
SPECTRUM 9kHz-40GHz SCHWARZ 100093 ETC

NOTE: The calibration interval of the above test equipment is one year and the calibrations are traceable

to NML/ROC and NIST/USA.

4.2.3 TEST SET-UP

EUT

Spectrum

The EUT was connected to a spectrum through a 502 RF cable.

4.2.4 TEST PROCEDURE

The EUT was operated in hopping mode or any specific channel.
Printed out the test result from the spectrum by hard copy function.
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4.2.5 TEST RESULT

Temperature: 25°C Humidity: 64%RH
Spectrum Detector: PK Tested by: Shunm Wang
Test Result: PASS Tested Date: Jun. 24, 2008
20dB
Channel e Down Bandwidth
(KHz)
0 2402 676
39 2441 936
78 2480 644
CHO:
® EEW 30 kBE=z
VEW 100 kE=z
Eef 20 <dBm Btt dB I 10
By Ex
L _PX
- rﬂ\vﬂ\h rf \
A M /

200 kHz/

Span 2 MHz
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4.3 QUANTITY OF HOPPING CHANNEL TEST

4.3.1 LIMIT
FCC Part15, Subpart C Section 15.247.
Frequency Limit (Quantity of Hopping Channel)
Range 20dB 20dB 20dB 20dB
(MHz) Bandwidth Bandwidth Bandwidth Bandwidth
<250kHZ >250kHZ <1MHz >1MHz
902-928 50 25 N/A N/A
2400-2483.5 N/A N/A 75 15
5725-5850 N/A N/A 75 N/A
4.3.2 TEST EQUIPMENT
The following test equipment was used during the test:
Equipment/ e o Model#/ Due Date of Cal. &
Facilities SIPEEIEEITN | 4G I T Serial# Cal. Center
ROHDE & FSP40/ SEP. 2008
SPECTRUM 9kHz-40GHz SCHWARZ 100093 ETC

NOTE: The calibration interval of the above test equipment is one year and the calibrations are traceable

to NML/ROC and NIST/USA.

4.3.3 TEST SET-UP

EUT

Spectrum

The EUT was connected to a spectrum through a 502 RF cable.

4.3.4 TEST PROCEDURE
The EUT was operating in hopping mode or could be controlled its channel.

Printed out the test result from the spectrum by hard copy function.

4.3.5 EUT OPERATING CONDITION

1. Set the EUT under frequency hopping transmission condition.

2. The EUT was set to the highest available power level.
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4.3.6 TEST RESULT

Temperature: 25°C Humidity: 64%RH
Spectrum Detector: PK Tested by: Shunm Wang
Test Result: PASS Tested Date: Jun.24,2008
Hopping Channel Quantity of Hopping . .

Frequency Channel Quantity of I:?rﬁﬁmg Channel

Range(MHz) Read Value

2402~2480 79 75
CHO-CH78
@ REW 100 kHz

*VBW 100 kE=z
20 dBm Lt 30 dB SWT 100 mo

ey
—

i I

Al

=

—

Gl

S —

|+ 40

- 35 MB=z/
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4.4 TIME OF OCCUPANCY (Dwell Time)

441 LIMIT
FCC Part15, Subpart C Section 15.247.

Frequency Limit (ms)
Range 23;;5:2&“6’2";*;“ 20dB Bandwidth 20dB Bandwidth
(MHz) nel) >250kHZ(25Channel)| <1MHz(75Channel)
902-928 400(20s) 400(10s) NA
2400-2483.5 NA NA 400(30s)
5725-5850 NA NA 400(30s)

NOTE: The “()” is all channel’s average time of occupancy.

4.4.2 TEST EQUIPMENT

The following test equipment was used during the test:

Equipment/ Specifications | Manufacturer Model#/ Due Date of Cal.
Facilities P Serial# & Cal. Center
ROHDE & FSP40/ SEP. 2008
SPECTRUM 9kHz-40GHz SCHWARZ 100093 ETC

NOTE: The calibration interval of the above test equipment is one year and the calibrations are traceable
to NML/ROC and NIST/USA.

4.4.3 TEST SET-UP

Spectrum

EUT

The EUT was connected to a spectrum through a 502 RF cable.

44.4 TEST PROCEDURE

The EUT was operating in hopping mode or could be controlled its channel.
Printed out the test result from the spectrum by hard copy function.

445 EUT OPERATING CONDITION
Same as section 4.1.5 of this report.
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4.4.6 TEST RESULT

Temperature: 25°C Humidity: 64%RH
Spectrum Detector: PK Tested by: Shunm Wang
Test Result: PASS Tested Date: Jun.24,2008
Channel Pulse Time of Average Time
Channel - Occupancy of Occupancy
Frequency Time - .
Number (MHz2) ) (Dwell Time) Limit
H (ms) (ms)
0 2402.00 404 127.66 400
39 2441.00 400 126.4 400
78 2480.00 404 127.66 400
CHO:
BREW 1 MH=
VEW 1 MH=z
Rel 10 dBm ALT 40 dB SWT 1 ms

B IF_-“—""""‘—"U"\.-I‘ EE s

1 rekd B
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4.5 PEAK POWER TEST
4.5.1 LIMIT

FCC Part15, Subpart C Section 15.247.

F Limit(w)
requency
Range Quantity of
(MHz) Hopping 50 25 15 75
Channel
902-928 1(30dBm) [0.125(21dBm) NA NA
2400-2483.5 NA NA 0.125(21dBm)| 1(30dBm)
5725-5850 NA NA NA 1(30dBm)

4.5.2 TEST EQUIPMENT

The following test equipment was used during the test :

Equipment/ | g, cifications | Manufacturer GEEBEPITE R G EEL
Facilities Serial# Cal. Center
POWER METER N/A BOONTON 42293(’)20”1‘/ MA;/TZCOOQ’
POWER SENSOR D%SEHZ BOONTON 51%1111'2':"0/ N 20008

NOTE: The calibration interval of the above test equipment is one year and the calibrations are traceable

to NML/ROC and NIST/USA.
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4.5.3 TEST SET-UP

Power meter

EUT

Spectrum

EUT

The EUT was connected to a spectrum through a 502 RF cable.

4.5.4 TEST PROCEDURE

The EUT was operating in hopping mode or could control its channel.
Printed out the test result from the spectrum by hard copy function.
Recorded the read value of the power meter.

4.5.5 EUT OPERATING CONDITION
Same as section 4.1.5 of this report.

4.5.6 TEST RESULT

Temperature: 25°C Humidity: 64%RH
Spectrum Detector: PK Tested by: Shunm Wang
Test Result: PASS Tested Date: Jun. 24, 2008
Channel Peak Output Peak Power
Channel L.
Number Frequency Power Limit
(MHz) (dBm) (dBm)
0 2402.0000 -2.74 30
39 2441.0000 -1.99 30
78 2480.0000 -2.47 30
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4.6 BAND EDGE TEST

4.6.1 LIMIT

FCC Part15, Subpart C Section 15.249 (c), Emission radiated outside of the
specified frequency bands, except for harmonics, shall attenuated by at least 50 dB
below the level of the fundamental or to the general radiated emission limits in Section
15.209, whichever is the lesser attenuation.

Operating Limit (dBpV/m)
Frequency Range
(MHz) Peak Average

902-928
2400-2483.5 74 54
5725-5850

Wi-Fi:FCC Part15, Subpart C Section 15.247. In any 100 kHz bandwidth outside the
frequency band in which the spread spectrum intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the desired
power, based on either an RF conducted or a radiated measurement. Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated emissions
which fall in the restricted bands, as defined in Section 15.205(a), must also comply with the
radiated emission limits specified in Section 15.209(a) (see Section 15.205(c)).

OPERATING SPURIOUS EMISSION LIMIT
FREQUENCY RANGE FREQUENCY Peak power ration to ..
(MHz) (MHz) emission(dBc) Emission level(dBuV/m)

902 - 928 <902 >20 NA
>928 >20 NA
960-1240 NA 54
2400 - 2483.5 <2400 >20 NA
>2483.5-2500 NA 54
5725 - 5850 <5350-5460 NA 54
<5725 >20 NA
>5850 >20 NA
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4.6.2 TEST EQUIPMENT
The following test equipment was used during the test :

Equipment/ Specification | Manufacturer Model#/ Due Date of Cal. &
Facilities P Serial# Cal. Center

ROHDE & FSP40/ SEP. 2008

SPECTRUM 9kHz-40GHz SCHWARZ 100093 ETC
EMI TEST 9 kHz TO 2750 ROHDE & ESCS30/ OCT. 2008

RECEIVER MHz SCHWARZ 830245/012 ETC
8953E/ MAY 2008

SPECTRUM 9KHz-26.5GHz HP 3710A03220 ETC
1GHz-26.5GHz 8449B/ NOV. 2008

PRE-AMPLIFIER Gain:30dB HP 3008A01019 ETC
BI-LOG 25 MHz TO EMCO 3142/ FEB. 2009

ANTENNA 2 GHz 9701-1124 SRT
3115/ DEC. 2008

HORN ANTENNA | 1GHz to 18GHz EMCO 9602-4681 ETC
OATS 3-10M SRT SRT-1 APR. 2009

measurement SRT

NOTE: The calibration interval of the above test equipment is one year and the calibrations are traceable

to NML/ROC and NIST/USA.
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4.6.3 TEST SET-UP

FOR RF CONDUCTED TEST (dBc)

Spectrum

EUT

The EUT was connected to the spectrum through a 502 RF cable.

FOR RADIATED EMISSION TEST

Equipment
under test

H Measuremeant distance

-

[: Measuring

Mon-conductive turntables

[Mon-conductiy

NOTE :

Spectrum

1. The EUT system was put on a wooden table with 0.8m heights above a ground plane.
2. For the actual test configuration, please refer to the photos of testing.
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4.6.4 TEST PROCEDURE

1. The EUT was operating in hopping mode or could be controlled its channel.
Printed out the test result from the spectrum by hard copy function.

2. The EUT was tested according to the requirement of ANSI C63.4 and CISPR 22. The
measurements were made at an open area test site with 10 meter measurement
distance under 1 GHz and with 3m distance above 1GHz. The frequency spectrum
measured started from 30 MHz. Under 1 GHz. All readings were quasi-peak values
with 120 kHz resolution bandwidth of the test receiver. Above 1 GHz, the
measurements were made at an open area test site with 3 meter measurement
distance and all readings were peak and average values with 1 MHz resolution
bandwidth of the test receiver. The EUT system was operated in all typical methods
by users. The cables connected to EUT and support units were moved to find the
maximum emission levels for each frequency.

4.6.5 EUT OPERATING CONDITION
Same as section 4.1.5 of this report.

4.6.6 TEST RESULT

Temperature: 25°C Humidity: 64%RH
Spectrum Detector: PK & AV Tested by: Shunm Wang
Test Result: PASS Tested Date: Jun. 24, 2008
1.Conducted emission test
PEAK POWER . Result of Band edge
Frequency Emission read
(MHz) OUTPUT Value (dBm) Band edge LIMIT
(dBm) (dBc) (dBc)
<2400 -3.03 -49.43 46.40 >20dBc
>2483.5 -2.88 -49.74 46.86 >20dBc

2.Radiated emission test

Antenna Reading Emission Band edge Limit
Frequency | . arization (dBuV) (dBuV/m) (dBuV)
(MHz) (HIV) Strength Strength Strength
<2400 H 48.3 44 1 54.0
<2400 H 45.2 41.0 54.0
>2483.5 \ 40.6 36.6 54.0
>2483.5 \ 37.9 33.9 54.0
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Ch78:

@ REW 100 kHz
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Fef 20 dBm t 30 *"5WT 100 ma
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4.7 FUNDERMENTAL & SPURIOUS RADIATED EMISSION TEST

4.7.1 LIMIT

FCC Part15, Subpart C Section 15.209 limit of radiated emission for frequency
below1000MHz. The emissions from an intentional radiator shall not exceed the field
strength levels specified in the following table:

Frequency (MHz) Distance (m) Field Strength (dBuV/m)
30 - 88 3 40.0
88 - 216 3 43.5
216 - 960 3 46.0
ABOVE 960 3 54.0
NOTE : 1.Inthe emission tables above , the tighter limit applies at the band edges.

2. Distance refers to the distance between measuring instrument , antenna ,
and the closest point of any part of the device or system.

FCC Part 15, Section15.35(b) limit of radiated emission for frequency above 1000 MHz

Class A (dBuV/m) (at 3m)

Class B (dBuV/m) (at 3m)

Frequency (MHz)

Peak Average

Peak Average

Above 1000

80.0 60.0

74.0 54.0

FCC Part 15, Subpart C Section 15.249. The field strength of emissions from
intentional radiators operated within these frequency bands shall comply with the

following:

Filed Strength of Field Strength of

Fundamental Fundamental Harmonics
Frequency (MHz) (dBuV/m) (at 3m) (dBuV/m) (at 3m)

Peak Average Peak Average

902-928 114 94 74.0 54.0
2400-2483.5 114 94 74.0 54.0
5725-5875 114 94 74.0 54.0
24000-24250 128 108 88.0 68.0
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4.7.2 TEST EQUIPMENT

The following test equipment was used during the radiated emission test :

Equipment/ Specification | Manufacturer Model#/ Due Date of Cal. &
Facilities P Serial# Cal. Center
EMI TEST ROHDE & ESCS30 / OCT. 2008
RECEIVER |9KHZTO275GHz|  ooiwarz 830245/012 ETC

31428/ NOV. 2008
BI-LOG ANTENNA | 26 MHz TO 2 GHz EMCO e, v.e
3-10M NOV. 2008
OATS MEASUREMENT SRT SRT-1 SRT
J400 / AUG. 2008
COAXIAL CABLE 25M TIMES R o=
FILTER 2 LINE, 30A FIL.COIL Fcégg?’/ NCR
ROHDE &
LOOPANTENNA | 9kHzTO30MHz | SOHDES HFH2-22 MAR. 2009

NOTE:

1. The calibration interval of the above test equipment is one year and the calibrations are traceable to

NML/ROC and

NIST/USA.

2. The Open Area Test Site (SRT-1) is registered by FCC with No. 90957 and VCCI with No. R-1081.
3. The Open Area Test Site (SRT-2) is registered by FCC with No. 98458 and VCCI with No. R-1168.
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4.7.3 TEST SET-UP

EUT

Non-conducted table

|« S o 10

Fliter

NOTE :

lmto 4m

Controller
(Tuntable/Antenna)

AC Power Input

-—

Receiver

50 ohm coxial

cable

1. The EUT system was put on a wooden table with 0.8m heights above a ground plane.
2. For the actual test configuration, please refer to the photos of testing.
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TEST SET- UP (1GHz - 25GHz)

Bk

(Horn antenna)

Turn Table
l 1-4m
EUT
power cable T
0.8m coaxial
L <«—|—cable
A4
3m T
Ground plane
Filter — Power input
Pre-amplifier
Spectrum analyzer
NOTE :

1.The EUT system was put on a wooden table with 0.8m heights above a ground plane.
2.For the actual test configuration, please refer to the photos of testing.
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4.7.4 TEST PROCEDURE

The EUT was tested according to the requirement of ANSI C63.4 and CISPR 22. The
measurements were made at an open area test site with 10 meter measurement
distance under 1 GHz and with 3m distance above 1GHz. The frequency spectrum
measured started from 30 MHz. Under 1 GHz. All readings were quasi-peak values with

120 kHz resolution bandwidth of the test receiver.

Above 1 GHz, the measurements

were made at an open area test site with 3 meter measurement distance and all readings
were peak and average values with 1 MHz resolution bandwidth of the test receiver. The
EUT system was operated in all typical methods by users. The cables connected to EUT
and support units were moved to find the maximum emission levels for each frequency.

4.7.5 EUT OPERATING CONDITION
Same as section 4.1.5 of this report.
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4.7.6 TEST RESULT

Temperature: 30°C Humidity: 62 %RH

Frequency Range: 30 — 1000 MHz Measured Distance: 3m

Receiver Detector: Q.P. Tested Mode: Charge

Tested By: Shunm Wang Tested Date: Jun. 25, 2008

Antenna Polarization: Horizontal

Frequency (I:j)':lse A::E:‘onra R(Eaaol;ng ETLSVSJT’" Limit )\ Margin |\ 500 | g| (m)

(MHz) | 4B) | (@B/m) | (dBuV) | (dBuv/m) | (9BHV/M) | (dB)

108.1160 | 1.59 7.44 29.9 38.9 43.5 -4.6 251 2.1
419.9880 | 3.06 | 16.45 20.1 39.6 46.0 -6.4 136 1.8
444.0220 | 2.97 | 16.77 215 41.2 46.0 -4.8 224 1.6
697.0120 | 4.05 | 21.14 15.2 40.4 46.0 -5.6 51 1.31
732.6150 | 4.13 | 21.26 16.1 41.5 46.0 -4.5 81 1.29
765.8813 | 4.51 | 21.33 15.7 41.5 46.0 -4.5 209 1.22

Antenna Polarization: Vertical

Froquancy| Sone [Arerns] Resana [ Emesen | it [wargn |y |y

(MHz) | 4B) | (@B/m) | (dBuV) | (dBuv/m) | (9BHV/M) | (dB)

108.1166 | 1.59 7.44 25.1 34.1 43.5 -9.4 244 1
336.0080 | 3.02 | 14.86 20.1 38.0 46.0 -8.0 156 1.2
396.0120 | 3.13 | 16.12 19.8 39.0 46.0 -7.0 233 1
408.0220 | 3.09 | 16.30 20.5 39.9 46.0 -6.1 92 1.15
420.0100 | 3.05 | 16.46 19.9 39.4 46.0 -6.6 130 1
432.0210 | 3.01 16.62 20.4 40.0 46.0 -6.0 263 1

NOTE :

1. Measurement uncertainty is +/-3.7dB.
2. "": Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss.
4. The field strength of other emission frequencies were very low against the limit.
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Temperature: 30°C Humidity: 62 %RH

Frequency Range: 30 — 1000 MHz Measured Distance: 3m

Receiver Detector: Q.P. Tested Mode: Standby

Tested By: Shunm Wang Tested Date: Jun. 25, 2008

Antenna Polarization: Horizontal

Frequency ii'l': A:atﬁfo"ra R?ac:iang ETLS\,S;?" Limit  \ Margin | 500 | g (m)

(MHz) | 4B) | (dB/m) | (dBuV) | (dBuvim) | (9BHV/M) | (dB)

35.2510 | 0.63 | 11.55 16.8 29.0 40.0 -11.0 151 3
46.5640 | 0.97 7.22 18.5 26.7 40.0 -13.3 39 2.8
65.8981 1.09 4.95 17.6 23.6 40.0 -16.4 305 2.7
80.2256 | 1.26 7.60 15.3 24.2 40.0 -15.8 274 2.5
180.5510 | 1.47 9.30 15.9 26.7 43.5 -16.8 169 2.1
332.9100 | 2.95 | 14.77 13.5 31.2 46.0 -14.8 83 2

Antenna Polarization: Vertical

Frequency ?_ZZI: A::E?onra R?;iang ETsts!f'" Limit  \ Margin |\ 500 | g (m)

(MHz) | 4B) | (dB/m) | (dBuV) | (dBuvim) | (9BHV/M) | (dB)

35.2511 0.63 | 11.55 17.9 30.1 40.0 -9.9 148 1.3
46.5650 | 0.97 7.22 19.2 27.4 40.0 -12.6 42 1.2
56.2270 | 1.00 4.62 18.5 24 1 40.0 -15.9 111 1.4
65.8990 | 1.09 4.95 18.3 24.3 40.0 -15.7 299 1.1
80.2251 1.26 7.60 16.4 25.3 40.0 -14.7 268 1
133.0500 | 1.59 | 10.52 14.1 26.2 43.5 -17.3 101 1.1

NOTE :

1. Measurement uncertainty is +/-3.7dB.
2. ™": Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss.

4. The field strength of other emission frequencies were very low against the limit.
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Temperature: 30°C Humidity: 62 %RH

Frequency Range: 30 — 1000 MHz Measured Distance: 3m

Receiver Detector: Q.P. Tested Mode: TX 2402MHz

Tested By: Shunm Wang Tested Date: Jun. 25, 2008

Antenna Polarization: Horizontal

Frequency ii'l': A:atﬁfo"ra R?ac:iang ETLS\,S;?" Limit  \ Margin | 500 | g (m)

(MHz) | 4B) | (dB/m) | (dBuV) | (dBuvim) | (9BHV/M) | (dB)

160.1710 | 1.71 8.20 16.1 26.0 43.5 -17.5 213 2.4
240.0350 | 2.10 | 11.08 14.9 28.1 46.0 -17.9 159 1.95
264.2790 | 2.36 | 12.23 13.8 28.4 46.0 -17.6 354 1.86
277.6130 | 249 | 12.90 15.1 30.5 46.0 -15.5 322 1.67
335.0360 | 3.01 14.84 13.5 31.3 46.0 -14.7 244 1.44
764.3740 | 449 | 21.33 10.1 35.9 46.0 -10.1 141 1.2

Antenna Polarization: Vertical

Frequency ?_ZZI: A::E?onra R?;iang ETsts!f'" Limit  \ Margin |\ 500 | g (m)

(MHz) | 4B) | (dB/m) | (dBuV) | (dBuvim) | (9BHV/M) | (dB)

56.2260 | 1.00 4.62 20.0 25.6 40.0 -14.4 57 1
335.0361 | 3.01 14.84 14.0 31.8 46.0 -14.2 151 1
383.1360 | 3.18 | 15.84 15.1 34.1 46.0 -11.9 209 1
778.6150 | 4.78 | 21.36 11.2 37.3 46.0 -8.7 314 1
846.0260 | 4.60 | 22.69 9.9 37.2 46.0 -8.8 16 1.2
914.0350 | 4.76 | 23.82 6.7 35.3 46.0 -10.7 201 1

NOTE :

1. Measurement uncertainty is +/-3.7dB.
2. ™": Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss.

4. The field strength of other emission frequencies were very low against the limit.




Spectrum Research &

Testing Lab., Inc.

No. 101-10, Ling 8,

iy Shan-Tong Li, Chung-Li
City, Taoyuan, Taiwan

TEST REPORT

Reference No.: A0O8061006
Report No.: FCCA08061006
FCCID: VHVBTVM1000
Page:40 of 53

Date : Jun. 30, 2008

Temperature: 30°C Humidity: 62 %RH

Frequency Range: 30 — 1000 MHz Measured Distance: 3m

Receiver Detector: Q.P. Tested Mode: TX 2441MHz

Tested By: Shunm Wang Tested Date: Jun. 25, 2008

Antenna Polarization: Horizontal

Frequency (I:j)':lse A::E:‘onra R(Eaaol;ng ETLSVSJT’" Limit )\ Margin |\ 500 | g| (m)

(MHz) | 4B) | (@B/m) | (dBuV) | (dBuv/m) | (9BHV/M) | (dB)

160.1715 | 1.71 8.20 16.0 28.2 43.5 -17.6 215 2.41
240.0353 | 2.10 | 11.08 15.0 28.5 46.0 -17.8 156 1.96
264.2797 | 2.36 | 12.23 13.9 30.4 46.0 -17.5 359 1.85
277.6133 | 249 | 12.90 15.0 31.4 46.0 -15.6 320 1.68
335.0368 | 3.01 14.84 13.6 36.0 46.0 -14.6 248 1.45
764.3744 | 449 | 21.33 10.2 28.2 46.0 -10.0 138 1.21

Antenna Polarization: Vertical

Froquancy| Sone [Arerns] Resana [ Emesen | it [wargn |y |y

(MHz) | 4B) | (@B/m) | (dBuV) | (dBuv/m) | (9BHV/M) | (dB)

56.2265 | 1.00 4.62 20.1 25.7 40.0 -14.3 54 1
335.0361 | 3.01 14.84 14.1 31.9 46.0 -14 1 156 1.02
383.1369 | 3.18 | 15.84 15.0 34.0 46.0 -12.0 213 1
778.6152 | 4.78 | 21.36 11.1 37.2 46.0 -8.8 310 1.01
846.0261 | 4.60 | 22.69 10.0 37.3 46.0 -8.7 20 1.21
914.0353 | 4.76 | 23.82 6.8 35.4 46.0 -10.6 204 1

NOTE :

1. Measurement uncertainty is +/-3.7dB.
2. "": Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss.

4. The field strength of other emission frequencies were very low against the limit.
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Temperature: 30°C Humidity: 62 %RH

Frequency Range: 30 — 1000 MHz Measured Distance: 3m

Receiver Detector: Q.P. Tested Mode: TX 2480MHz

Tested By: Shunm Wang Tested Date: Jun. 25, 2008

Antenna Polarization: Horizontal

Frequency (I:j)':lse A::E:‘onra R(Eaaol;ng ETLSVSJT’" Limit )\ Margin |\ 500 | g| (m)

(MHz) | 4B) | (@B/m) | (dBuV) | (dBuv/m) | (9BHV/M) | (dB)

160.1713 | 1.71 8.20 16.2 26.1 43.5 -17.4 211 2.39
240.0352 | 210 | 11.08 14.8 28.0 46.0 -18.0 161 1.94
264.2794 | 2.36 | 12.23 13.9 28.5 46.0 -17.5 352 1.85
277.6138 | 249 | 12.90 15.0 30.4 46.0 -15.6 325 1.66
335.0365 | 3.01 14.84 13.6 31.4 46.0 -14.6 241 1.45
764.3741 | 449 | 21.33 10.2 36.0 46.0 -10.0 146 1.19

Antenna Polarization: Vertical

Froquancy| Sone [Arerns] Resana [ Emesen | it [wargn |y |y

(MHz) | 4B) | (@B/m) | (dBuV) | (dBuv/m) | (9BHV/M) | (dB)

56.2269 | 1.00 4.62 19.9 25.5 40.0 -14.5 52 1.01
335.0368 | 3.01 14.84 14.1 31.9 46.0 -14.1 156 1
383.1362 | 3.18 | 15.84 15.2 34.2 46.0 -11.8 205 1
778.6151 | 4.78 | 21.36 11.1 37.2 46.0 -8.8 313 1
846.0268 | 4.60 | 22.69 9.8 37.1 46.0 -8.9 19 1.19
914.0358 | 4.76 | 23.82 6.6 35.2 46.0 -10.8 198 1

NOTE :

1. Measurement uncertainty is +/-3.7dB.
2. "": Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss.

4. The field strength of other emission frequencies were very low against the limit.
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Temperature: 30 °C Humidity: 62 %RH
Frequency Range: 1-25GHz Measured Distance: 3m
Receiver Detector: PK. or AV. Tested Mode: TX-2402MHz
Tested By: Shunm Wang Tested Date: Jun. 25, 2008
Antenna Polarization : Horizontal
Reading | Emission - .
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MHz) Factor | Factor (dBuV) | (dBuVim) (dBuV/m) (dB) ©) | (m)
(dB) |(dB/m)
PK.| AV. | PK. | AV. | PK. | AV. | PK. | AV.
2402.06 |-32.16 | 28.54 |192.5(90.2|88.9|86.6/114.0|94.0|-25.1| -7.4 | 102 [1.90
4804.12 | -30.47 | 33.64 |53.1/44.9|56.3|48.1| 74.0 |54.0|-17.7| -5.9 | 151 |1.82
7206.18 | -28.90 | 36.26 |48.5|39.7(55.9|47.1| 74.0 |54.0|-18.1| -6.9 | 37 |1.77
1328.45 | -33.23 | 2492 (452 * |36.9| * |74.0|54.0(-37.1 * 251 |1.53
1823.51 | -33.05 | 26.53 |56.7 |46.5|50.2|40.0| 74.0 |54.0(-23.8 |-14.0| 241 |1.31
1910.22 | -32.61 | 26.86 |55.945.1|50.1|39.3| 74.0 |54.0|-23.9|-14.7| 18 [1.28
Antenna Polarization : Vertical
Reading | Emission . .
Frequency ?:Z:& crt F:clzttc.)r Data Level d;m\}'/t M:;rgm AZ | EL
(MHz) (dBuV) | (dBuv/m) | (@BHV/M) (dB) () | (m)
(dB) |(dB/m)
PK. | AV. | PK. | AV. | PK. | AV. | PK. | AV
2402.06 | -32.16 | 28.00 |94.9(92.8/90.7|88.6|114.0/94.0|-23.3| -54 | 99 (1.88
4804.12 | -30.47 | 33.64 |54.144.6|57.3|47.8| 74.0 |54.0|-16.7 | -6.2 | 310 |1.63
7206.18 | -28.90 | 36.26 |46.2|37.9(53.6|45.3| 74.0 |54.0|-20.4| -8.7 | 155 |1.57
1333.15 | -33.13 | 24.93 |48.5|39.5|40.3|31.3| 74.0 |54.0(-33.7 |-22.7| 28 |1.71
1460.56 | -29.94 | 25.21 (479 * |43.2| * |74.0|54.0/-30.8| * 252 |1.49
1823.56 | -33.05 | 26.53 |52.542.4|46.0|35.9| 74.0 |154.0(-28.0 -18.1| 55 |1.30
NOTE :

1. Measurement uncertainty is +/-3.7dB.
2. ™" The Peak reading value also meets average limit and measurement with the average detector is

unnecessary.

3. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

4. The field strength of other emission frequencies were very low against the limit.
5. (F):The field stregth of fundamental frequency.
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Temperature: 30 °C Humidity: 62 %RH
Frequency Range: 1-25GHz Measured Distance: 3m
Receiver Detector: PK. or AV. Tested Mode: TX-2441MHz
Tested By: Shunm Wang Tested Date: Jun. 25, 2008
Antenna Polarization : Horizontal
Reading | Emission - .
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MHz) Factor | Factor (dBuV) | (dBuVim) (dBuV/m) (dB) ©) | (m)
(dB) |(dB/m)
PK.| AV. | PK. | AV. | PK. | AV. | PK. | AV.
2441.05 | -32.23 | 28.62 |93.3(91.5/89.7|87.9/114.0|94.0|-24.3| -6.1 | 104 |1.91
4882.10 | -30.26 | 33.71 |53.2|45.0|56.6|48.4| 74.0 |54.0|-17.4| -5.6 | 150 |1.81
7323.15 | -29.04 | 36.36 |48.4|39.8(55.7|47.1| 74.0 |[54.0|-18.3| -6.9 | 36 |1.78
1328.45 | -33.23 | 24.92 |45.340.2|37.0|/31.9| 74.0 |54.0(-37.0 | -22.1| 253 |1.52
1823.51 | -33.05 | 26.53 |56.646.4|50.1|39.9| 74.0 |54.0(-23.9 |-14.1| 243 |1.32
1910.22 | -32.61 | 26.86 |55.845.2|50.0|39.4| 74.0 |54.0|-24.0|-146| 14 [(1.27
Antenna Polarization : Vertical
Reading | Emission . .
Frequency ?:Z:& crt F:clzttc.)r Data Level d;m\}'/t M:;rgm AZ | EL
(MHz) (dBuV) | (dBuv/m) | (@BHV/M) (dB) () | (m)
(dB) |(dB/m)
PK. | AV. | PK. | AV. | PK. | AV. | PK. | AV
2441.05 | -32.23 | 28.08 |95.8(93.9/91.7|89.8/114.0|94.0|-22.3| -4.2 | 100 |1.87
4882.10 | -30.26 | 33.71 |54.2144.7|57.6|48.1| 74.0 |154.0|-16.4| -5.9 | 313 |1.64
7323.15 | -29.04 | 36.36 |46.1|39.9(53.4|47.2| 74.0 |54.0|-20.6| -6.8 | 154 |1.58
1333.15 | -33.13 | 24.93 |48.4|39.6(40.2|31.4| 74.0 |54.0(-33.8 |-226| 26 |1.72
1460.56 |-29.94 | 25.21 |(47.8| * |43.1| * |74.0|54.0/-30.9| * 253 |1.50
1823.56 | -33.05 | 26.53 |52.642.3|46.1|35.8| 74.0 |54.0(-27.9|-18.2| 45 |1.31
NOTE :

1. Measurement uncertainty is +/-3.7dB.
2. ™" The Peak reading value also meets average limit and measurement with the average detector is

unnecessary.

3. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

4. The field strength of other emission frequencies were very low against the limit.
5. (F):The field stregth of fundamental frequency.
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Temperature: 30 °C Humidity: 62 %RH
Frequency Range: 1-25GHz Measured Distance: 3m
Receiver Detector: PK. or AV. Tested Mode: TX-2480MHz
Tested By: Shunm Wang Tested Date: Jun. 25, 2008
Antenna Polarization : Horizontal
Reading | Emission A .
Correct| Ant. Limit Margin
Frequency Data Level AZ | EL
(MHz) Factor | Factor (dBuV) | (dBuVim) (dBpV/m) (dB) ©) | (m)
(dB) |(dB/m)
PK. | AV. | PK. | AV. | PK. | AV. | PK. | AV.
2480.06 | -32.19| 28.73 |195.1(93.8/91.6|90.3|/114.0|/94.0|-22.4| -3.7 | 100 {1.89
4960.12 | -30.26 | 33.77 |53.2|45.0|56.7|48.5| 74.0 |54.0|-17.3| -5.5 | 155 |1.84
7440.18 | -28.95 | 36.45 |48.6|39.9|56.147.4| 74.0 |54.0/-179| 6.6 | 33 |1.75
1328.45 | -33.23 | 24.92 [45.3| * |37.0| * |74.0 54.0|-37.0| * 248 [1.52
1823.51 | -33.05 | 26.53 |156.846.4|50.3|39.9| 74.0 |54.0|-23.7 |-14.1 | 244 [1.33
1910.22 | -32.61 | 26.86 [56.0(45.3|50.2|39.5| 74.0 |54.0|-23.8 |-14.5| 23 |1.27
Antenna Polarization : Vertical
Reading | Emission . .
Frequency (:;::; (:,t F::ttt;r Data Level d;IT/IIt Mzrgln AZ | EL
(MHz) (dBuV) | (dBuv/m) | (@BHV/M) (dB) ) | (m)
(dB) |(dB/m)
PK. | AV. | PK. | AV. | PK. | AV. | PK. | AV.
2480.06 | -32.19 | 28.16 [96.8|94.1|92.8|/90.1114.0|94.0|-21.2| -3.9 | 101 |1.89
4960.12 | -30.26 | 33.77 |54.044.7|57.5|/48.2| 74.0 |54.0|/-16.5| -5.8 | 305 |1.64
7440.18 | -28.95 | 36.45 |46.3|40.2(53.8|47.7| 74.0 |[54.0|-20.2| -6.3 | 158 |1.55
1333.15 | -33.13 | 24.93 |48.739.7|40.5|31.5| 74.0 |54.0(-33.5|-225| 21 |1.72
1460.56 | -29.94 | 25.21 |48.0] * |43.3| * |74.0|54.0/-30.7| * 254 11.50
1823.56 | -33.05 | 26.53 [52.6(42.6|46.1|36.1| 74.0 |54.0|-27.9 |-17.9| 56 |1.32
NOTE :

1. Measurement uncertainty is +/-2dB.
2."™": The Peak reading value also meets average limit and measurement with the average detector is

unnecessary.

3. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

4. The field strength of other emission frequencies were very low against the limit.
5. (F):The field stregth of fundamental frequency.
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5. CONDUCTED EMISSION TEST FOR POWER PORT

5.1 LIMIT
Class A (dBuV) Class B (dBuV)
Frequency (MHz) Quasi-peak Average Quasi-peak Average
0.15-0.5 79 66 66 - 56 56 - 46
0.50-5.0 73 60 56 46
5.0-30.0 73 60 60 50
NOTE :

1. The lower limit shall apply at the transition frequencies.

2. The limit decreases in line with the logarithm of the frequency in the range of 0.15 to 0.50 MHz.

5.2 TEST EQUIPMENT

The following test equipment was used for the test:

EQUIPMENT/ MODEL#/ DUE DATE OF CAL.
FACILITIES SIHAGIAGA L) [ulL TS SERIAL# & CAL. CENTER
EMI TEST 9kHz TO ROHDE & ESHS30/ SEP. 2008
RECEIVER 30 MHz SCHWARZ 826003/008 ETC
FCC-LISN-50-25-2/ | OCT. 2008
LISN 50 uH, 50 ohm FCC
01017 ETC
9252-50-R24-BNC / JUN. 2008
LISN 50uH, 50 ohm FCC
951315 ETC
50 OHM 11593A/ OCT. 2008
50 ohm HP
TERMINATOR #2 ETC
EQM-0159 / AUG. 2008
COAXIAL CABLE | 5M TIMES
#5-5m SRT
FC-943/
FILTER 2 LINE, 30A FIL.COIL NCR
771
2.3M (H) x
GROUND PLANE SRT N/A NCR
2.4M (W)
2.4M (H) x
GROUND PLANE SRT N/A NCR
2.4M (W)

NOTE: The calibration interval of the above test equipment is one year and the calibrations are traceable

to NML/ROC and NIST/USA.
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5.3 TEST PROCEDURE
According to FCC Part15, Subpart C
5.4 TEST SETUP
* 40cm >

Peripheral

EUT

MNon-conducted Lable

Metal Ground Flane

AC Power Input

AC Power Input

NOTE:

Receiver

— ! Transformer }~

AC Fliter &_

1. The EUT was put on a wooden table with 0.8m heights above ground plane, and 0.4m away from

reference ground plane (> 2mx2m).

2. For the actual test configuration, please refer to the photos of testing.

3. The serial no. of the LISN connected to EUT is 01017.

4. The serial no. of the LISN connected to support units is 01018.
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5.5 TEST RESULT

Temperature: 23°C Humidity: 61 %RH
Frequency Range: 0.15 - 30 MHz Tested Mode: Charge
Receiver Detector: Q.P. and AV. Modulation Type:  N/A
Tested By: Shunm Wang Tested Channel: N/A
Tested Date: Jun. 14, 2008
Power Line Measured : Line
Freq. Correct.| Reading Value |[Emission Level Limit Margin
(MHz) Factor (dBuV) (dBuvV) (dBuvV) (dB)
(@B) 'qp. [ Av. [ QP. [ Av. | aP. [ Av. | aP. | Av
0.180 0.30 | 4114 | 28.16 | 41.44 | 28.46 | 64.47 | 54.47 | -23.03 | -26.01
0.183 0.30 | 39.90 | 27.59 | 40.20 | 27.89 | 64.33 | 54.33 | -24.13 | -26.44
0.572 0.24 | 23.40 | 22.07 | 23.64 | 22.31 | 56.00 | 46.00 | -32.36 | -23.69
2.962 0.18 | 15.26 | 13.41 | 15.44 | 13.59 | 56.00 | 46.00 | -40.56 | -32.41
14.318 | 0.25 | 23.82 | 23.22 | 24.07 | 23.47 | 60.00 | 50.00 | -35.93 | -26.53
23.671| 0.39 | 27.40 | 20.03 | 27.79 | 20.42 | 60.00 | 50.00 |-32.21 | -29.58
Power Line Measured : Neutral
Freq. Correct.| Reading Value |[Emission Level Limit Margin
(MHz) Factor (dBuv) (dBuV) (dBuv) (dB)
@B) 'qp. [ Av. [ aP. | AVv. | aP. | AV. | aP. | Av
0.180 | 0.30 | 41.74 | 29.42 | 42.04 | 29.72 | 64.47 | 54.47 | -22.43 | -24.75
0.183 | 0.30 | 40.50 | 28.64 | 40.80 | 28.94 | 64.33 | 54.33 | -23.53 | -25.39
0.572 | 0.24 | 1894 | 17.15 | 19.18 | 17.39 | 56.00 | 46.00 | -36.82 | -28.61
14135| 0.25 | 15.00 | 8.94 | 1525 | 9.19 | 60.00 | 50.00 | -44.75 | -40.81
14.318 | 0.25 | 23.88 | 23.32 | 24.13 | 23.57 | 60.00 | 50.00 | -35.87 | -26.43
23.600 | 0.29 | 28.76 | 19.22 | 29.05 | 19.51 | 60.00 | 50.00 | -30.95 | -30.49
NOTE :

1. Measurement uncertainty is +/-2dB
2. Emission level = Reading valus + Correction factor

3. Correction Factor = Cable loss + Insertion loss of LISN
4. Margin value = Emission level - Limit
5. The emission of other frequencies was very low against the limit.
6. "-": The Quasi-peak reading value also meets average limit and measurement with the average
detector is unnecessary.
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6. Antenna application
6.1 Antenna requirement

The EUT’s antenna is met the requirement of FCC part15C section15.203 and 15.204.

6.2 Result

The EUT’s antenna used a PCB Printing Antenna on PCB. The antenna’s gain is 2 dBi

and meets the requirement.




Spectrum Research & Reference No.: A0O8061006

L%St:gﬁl_%gbti:]récé Report No.: FCCA08061006
A Shén-Tong ’Li, Chuhg-Li TEST REPORT FCCID: VHVBTVM1000
City, Taoyuan, Taiwan Page:53 of 53

Date : Jun. 30, 2008

7. TERMS OF ABBREVIATION

AV. Average detection

AZ(°) Turn table azimuth

Correct. Correction

EL(m) Antenna height (meter)

EUT Equipment Under Test

Horiz. Horizontal direction

LISN Line Impedance Stabilization Network
NSA Normalized Site Attenuation

Q.P. Quasi-peak detection

SRT Lab Spectrum Research & Testing Laboratory, Inc.
Vert. Vertical direction






